
Metro Wastewater Project Partners

April 2022

Hamilton - Waikato - Waipa Metropolitan
 Area - Southern Metro Wastewater Detailed

Business Case - Preferred Option Report



ii

Contents 
Glossary of Terms............................................................................................................................ v 

Executive summary ........................................................................................................... 1 

Disclaimer .......................................................................................................................................13 

1 Introduction ............................................................................................................. 14 
[...]
Figure 3-2 Cambridge WWTP Example Layout ...........................................................................................27 
Figure 3-3  Southern WWTP Stage 1 servicing area..................................................................................33 
Figure 3-4  Southern WWTP Stage 2 servicing area..................................................................................34 
Figure 3-5  Southern WWTP Stage 3 servicing area..................................................................................35 
Figure 3-3 Southern Sub-regional WWTP Process Flow Diagram  Stage 2 ................................................36 
Figure 3-4 Southern WWTP (Stage 2) Example Layout ...............................................................................37 
Figure 3-5: Potential Catchment Diversions to Southern WWTP for Stage 2 ................................................39 
Figure 3-6: Concept Process Flow Diagram for the Te Awamutu WWTP Stage 4 upgrade ..........................41 
Figure 3-7 Matangi WWTP process schematics ..........................................................................................43 
Figure 4-1 Southern Hamilton Re-direction Schematic ................................................................................47 
Figure 4-2 Route Sketch  Clyde to N4 .......................................................................................................48 
Figure 4-3 Route Sketch  Flynn to N4 ........................................................................................................49 
Figure 4-4 Route Sketch  N4 to Discharge Chamber .................................................................................50 
Figure 4-5 Route Sketch  N12 to Discharge Chamber ...............................................................................51 
Figure 4-6 Route Sketch  Discharge Chamber to Southern WWTP ............................................................52 
Figure 4-7 Route Sketch  Matangi to Southern WWTP (purple line ............................................................53 
Figure 6-1 : Baseline and Predicted Nutrient Loads for the Entire Metro Area (excluding large independent 
industrials) ..................................................................................................................................................60 
Figure 6-2 Baseline and Predicted Nutrient Loads for the Cambridge WWTP and Airport Southern Sub-
Regional WWTP combined .........................................................................................................................61 
Figure 6-3 : Baseline and Predicted Nutrient Loads for the Cambridge WWTP ............................................61 
Figure 6-4 : Baseline and Predicted Nutrient Loads for the Airport Southern Sub-Regional WWTP ..............62 
Figure 9-1  Preferred option staging ..........................................................................................................69 

Tables 
Table 2-1 Population Equivalent Forecasts (Residential and Non-Residential).............................................18 
Table 2-2 Average daily flow per WWTP to 2061 .........................................................................................19 
Table 2-3 Incoming wastewater quality assumptions ...................................................................................19 
Table 3-1 Allocation of process units based on plant size ............................................................................22 
Table 3-2 Cambridge WWTP Process Units Over Time...............................................................................28 
Table 3-3 Southern Treatment Concept Staging ..........................................................................................30 
Table 3-4 Southern WWTP Process Units Over Time..................................................................................37 
Table 4-1 Preferred Option Concept Design Summary ................................................................................54 
Table 5-1 Technical Risk Summary .............................................................................................................57 
Table 6-1 : Annual Average Baseline nutrient loads for wastewater discharges in the metro area ................59 
Table 8-1 Preferred Option Base Capital Costs summary (before staging considerations) ...........................66 
Table 8-2 Indicative Capital Costs Staging ..................................................................................................66 
Table 8-3  Operational Costs summary .......................................................................................................67 

Appendices 
Appendix A  Treatment Assumptions .........................................................................................................77 
Appendix B  Cost Estimates ......................................................................................................................92 



v 

Appendix C - Southern Links Summary .......................................................................................................123 

Glossary of Terms 

DBC  Detailed Business Case 

Metro Area   The region surrounding Hamilton from Taupiri to Te Awamutu/Cambridge 

Southern Metro The area south of Hamilton, including Hamilton South 

PE Population Equivalent 

TN Total Nitrogen 

TP Total Phosphorous 

PST  Primary Sedimentation Tank 

Reactor Wastewater Bioreactor 

WAS  Waste Activated Sludge 

HDD Horizontal Directional Drilling 

MCC Main Control Centre 

IDEA Intermittent Decanted Extended Aeration

N2O  Nitrous Oxide 

GHG  Greenhouse Gas 

WWTP Wastewater Treatment Plant 

UV Ultra Violet 

SBR  Sequencing Batch Reactor 

MBR Membrane Bio-Reactor 

BNR Biological Nutrient Removal 

ADF Average Daily Flow 

CEC Contaminants of Emerging Concern

PFAS  Per- and polyfluoroalkyl substances

RSC  Recirculating Sand Contactor 

CIP  Clean in place 

ASR  Activated Sludge Reactor 



 

1 

 
Purpose 

The metro area covers from Taupiri through to Te Awamutu (North - South) and Te Kowhai/Whatawhata to 
Tauwhare (East - West) and forms part of the Sub-Regional Three Waters Study Area. 

This report will only consider the southern metro area, which consists of the following small communities and 

areas: 

 Southern Hamilton 

 Southern Links area 

 Peacockes 

 Rukuhia  

 Matangi (including Tamahere commercial area) 

 Tauwhare Pa  

 Airport industrial area 

 Ohaupo 

 Cambridge  

 Te Awamutu. 

The purpose of this report is to provide more detail on the preferred southern metro wastewater servicing 

solution (Southern WWTP) to service a population equivalent (PE) of 78,000 by 2061 and an ultimate PE of 
130,000.  This report outlines staging, risks and implementation considerations.  

Growth 

Growth assumptions have been developed with reference to the councils and relevant strategic planning 
documents to inform development of the preferred option.  The growth assumptions relevant to the southern 
area include: 

 Population projections from Waikato and Waipa District Councils. 

 Population equivalent projections from Hamilton City Council created for Wastewater Master Plan V3. 

 Planned industrial development and timing (e.g. , Airport, Cambridge / Hautapu). 

 Additional infill development as noted in the Metro Spatial Plan.  

 
current DBC work from 2051, the most appropriate strategic locations for wet industrial activity in the 
Metro Area needs to be properly considered and determined by Future Proof. 

 The ultimate design horizon also includes 35,000 Population Equivalent (PE) for the area between the 
Southern Links designation and the current Hamilton City Boundary, and an additional 30,000 PE in the 
vicinity of Ruakura. 

Preferred Option 

The Preferred Option consists of the following:  

 Southern wastewater treatment plant (WWTP) to ultimately service Airport Industrial precinct, Matangi 
and southern Hamilton.  For the purpose of the DBC the plant is assumed to have a discharge to land 
initially (Stage 1) and move toward a water discharge in the future for Stage 2 and beyond. 



 

2 

 Existing Tauwhare Pa WWTP to be upgraded to service local growth with discharge to land 

 New WWTP at Cambridge with discharge to the Waikato River 

 Te Awamutu/Kihikihi WWTP to be upgraded to achieve improved treatment and cater for growth and 
continue to discharge via rock channel to the Mangapiko Stream 

 Improvements to the existing Matangi WWTP until the wastewater is conveyed to the new southern 
WWTP or HCC network around 2040 

 Ohaupo to continue using private on-site wastewater systems  

 Tamahere hub to continue to utilize on-site wastewater treatment and discharge systems with 
reconsideration when a pipeline from Matangi is implemented

 

Figure 0-1   Preferred Option Overview 

Treatment 

The level of treatment adopted for discharges to water is:

 A high level of nutrient removal <4mg/L TN and <1.0mg/L TP (as annual means) and 

 A very high pathogen removal (E.coli <14 cfu/100ml as a 95th percentile) and, additional treatment to 
significantly reduce the discharge of viable viruses.

The level of treatment proposed for discharges to ground, emitted below ground level is: 



 

3 

 TN <20mg/l as an annual mean 

 TP No specific limit. 

 Pathogens  No specific limit, unless there is a risk of bypass discharge, in which case, UV disinfection 
would be employed to reduce e.coli to c500 cfu/100ml as a median. 

The proposed treatment processes for the Southern WWTPs are outlined below.  The treatment concepts 
developed for the purpose of the DBC reflect known solutions capable of achieving the minimum 

performance standards agreed for the projects. However, the liquid and solids treatment processes will be 
further developed and confirmed through preliminary and detailed design phases. 

Table 0-1 Treatment Concept Development 

Site 
Population 
Equivalent 
(PE) 2061 

Design flow 
range 
(m³/d) 

Liquid Processes Solids Processes Discharge 

Matangi 464 93 (30 in 
2021) 

Local and communal 
septic tanks and 
recirculating sand 
filter (until 2040).  UV 
if there is a risk of 
bypass flow 

Periodic clean out of 
septic tanks 

Sub-surface drip 
irrigation to land 
(until 2040) 

Tauwhare 
Pa WWTP 

275 55 Package Secondary 
treatment with land 
disposal 

Periodic clean out of 
septic tanks 

Sub-surface drip 
irrigation to land 

Southern 
sub-
regional 
WWTP 
(Airport) 
Stage 1 

2,000-5,000 400  1,000 SBR or package 
MBR/Secondary 
system 

Transfer thickened 
sludge to Pukete or 
Cambridge WWTP 

Sub-surface drip 
irrigation to land 

Southern 
sub-
regional 
WWTP 
(Airport) 
Stage 2 

5,000-
18,000 

1,000-3,600 Secondary BNR 
Reactor 

Membrane 
separation

UV 

Screw Press 
Dewatering 

Discharge to 
water, 
restoration or 
reuse.  Stage 1 
land discharge 
could continue 
for part of flow 

Southern 
sub-
regional 
WWTP 
(Airport) 
Stage 3 

78,000+ 15,500+ Primary 
Sedimentation

Secondary BNR 
Reactor 

Membrane 
separation

UV Disinfection

Centrate Treatment 

Digester1 

Centrifuge Dewatering 

Discharge to 
water, 
restoration or 
reuse 

 
1 The solids stream management ultimately chosen for this population and beyond is likely to be heavily influenced by that ultimately 

selected for Pukete WWTP. 



 

4 

Site 
Population 
Equivalent 
(PE) 2061 

Design flow 
range 
(m³/d) 

Liquid Processes Solids Processes Discharge 

Cambridge 
WWTP 

25,000-
45,000 

5,000-9,000 Primary 
Sedimentation

Secondary BNR 
Reactor 

Membrane 
separation

UV Disinfection

Centrate Treatment 

Digester 

Centrifuge Dewatering 

Discharge to 
water, 
restoration or 
reuse.  
Installation of 
primary 
sedimentation 
and digesters 
could be delayed 
with extra 
reactor capacity 
required 

Te 
Awamutu 
WWTP 

20,000-
36,000 

4,000-7,200 Reactor 

Clarifiers

UV 

Filter Press (existing) Discharge to 
water via rock 
filter 

 

Conveyance 

Matangi would be conveyed to the southern WWTP via a. 9.7km 200 OD PE pipeline. This is assumed to 
occur around 2041 and will require flows at Matangi that are 3-4 times existing flows so there are less likely 
to be septicity issues in the pipeline.  Increased flow could be through additional residential or commercial 
development in the village or connecting up more of the surrounding area. Tamahere hub could also connect 
into this pipeline. 

Diversion of south Hamilton is assumed to occur from 2061.  The areas of Hamilton that are most practical to 
divert to the south are Peacocke and Fitzroy/Te Anau and Splitt pump stations south via N4/N12 pump 

stations (in Peacocke growth cell).  This requires additional pipelines to be installed. In the future it may be 
more practical to divert flows from other areas in Hamilton south rather than upgrade conveyance to Pukete 
WWTP.  Concept designs and costings have included a new pump station at Clyde Street and an upgraded 

Flynn pump station both utilising the Peacocke rising mains in reverse. 

Some initial conveyance concepts for the Southern Links area have also been developed which link in with 
the Peacocke area.  This allows flows from parts of southern links that are difficult to service to be conveyed 

to the Southern WWTP but these have not been included in the cost estimates for conveyance. 

Staging/Triggers 

A key element of the preferred option is staged development of a new southern WWTP (likely between 

Rukuhia and the airport) with the first stage operational within three to five years from 2021. Timing of the 
new plant is based on: 

 The extent of land currently developed or consented in and around the airport. 

 Avoiding investment in short-term servicing solutions that do not achieve the agreed investment 
objectives, including many package treatment plants, or storage and tankering options that do not 
provide long term sustainable solutions.  

 Providing for wastewater reticulation and conveyance systems that support land development and are 
compatible with the medium to long term wastewater servicing solution for the metro area. 

More detail on the potential staging of a southern treatment facility is provided below: 



 

5 

Table 0-2 Southern Treatment Concept Staging 

Description Starting Flow Issues, risks and 
Opportunities 

High level 
Costs to 20612 

Notes 

Southern WWTP Stage 0 

Continue with 
existing 
arrangements  
a mixture of on-
site systems and 
holding tanks 
with transfer to 
Cambridge or 
Pukete WWTPs 

<400 m³/day 
minimum flow.  

Fragmented approach 
and limits efficient 
development

Private cost  

Southern WWTP Stage 1 

Bespoke WWTP 
 SBR reactor 

with discharge to 
land (10-20 ha).  
Starting flow 400 
m3/day, capacity 
for 1,000 m3/day.  
Transfer 
thickened sludge 
to Cambridge 
WWTP 

400m³/day 
minimum flow. 
This is equivalent 
to 2,000 PE 

TN<8 g/m3, land 
disposal likely to be 
required.  Basic 
infrastructure only, 
limited operations 
facilities 

Land availability 

$9 M (excluding 
land purchase 
and conveyance 
costs to plant) 

Suitability for wet industry 
will depend upon the 
scale of the industrial 
activity.  Intermediate 
load carrying 
enhancements can be 
made to the SBRs 
without the addition of 
tankage. 

 

Southern WWTP Stage 2 

Covert SBR into 
MBR WWTP with 
discharge to 
water, Starting 
flow 1,000 
m3/day 

1,000 m3/day. 

Or 5,000 PE 

 

Consenting risk as new 
discharge, Limited 
spare capacity for wet 
industry initially.  
Potential to continue 

$45M for 3,600 
m3/day capacity  

Interim upgrades 
between SBR and MBR 
are available e.g by 
adding fixed growth 
carrier media or Nereda 
granular sludge. 

 
2 Excludes land purchase, consent costs, procurement and internal council costs



 

6 

Description Starting Flow Issues, risks and 
Opportunities 

High level 
Costs to 20612 

Notes 

Provide sludge 
processing 
facility and 
limited operator 
facilities. 

some discharge to 
land. 

Reuse structures.

Master plan site so easy 
[...]
electrical energy. And above 150,000PE a more advanced form of solids destruction would likely be 
adopted. For WWTPs with digesters, side stream digestate treatment will be provided for to mitigate the 
nutrient removal (and consequently energy consumption) burden imposed by the resulting centrate return 

cycle on the main biological process.  The concept intended is that this side stream process would use one 

 
5 Treated Wastewater Assumptions for Waikato Wastewater Metro DBC, Beca, August 2020  



 

21

bacteria. It should be noted that objectives of very high rates of removal of nitrogen and phosphorus and 
maximising energy recovery will result in competition for readily degradable carbon substrate and this is 
likely to result in some compromises being required or a significant amount of supplementary caron substrate 

imported 

2.3.3 Atmospheric emissions 

Proposed provisions for atmospheric emissions are reasonably general but all would require best practice to 
be implemented. The costs of such initiatives are not able to be differentiated at the Class 5 estimating level, 

apart from large items such as co-generation plant. These initiatives are intended to include: 

 Noise mitigation to levels that are safe for operators and which comply with local ordinances at the 
boundary 

 No objectionable odours beyond the boundary. However, it is also assumed that the treatment plant 
owners will do all in their power to create and maintain odour buffers around the WWTPs 

 Process units and equipment will be specified and configured to minimise the release of fugitive 
greenhouse gas emissions. For example, use of biogas in boilers, furnaces or co-generation engines 
and providing for very stable nitrogen removal processes that release a minimum of nitrous oxide. 

 In all process plant development, life cycle emissions will be given due consideration and it is 
anticipated that the councils will adopt the zero carbon bill aspirations and optimization of life cycle 
emissions generally. And that these will be drivers for initiatives, particularly in the larger plants, for 
processes that drive the plants towards energy neutrality (Scope 2 reductions) and emissions 
minimisation, whether on site (Scope 1) or off site for residuals management (Scope 3). 

 While currently not available, it is anticipated that, by the time these proposals proceed to 
implementation, New Zealand will have adopted an accepted means whereby comparisons of 
equivalence of environmental effect can be made between, for example, emissions to surface water and 
greenhouse gas emissions to the atmosphere. 

2.3.4 General 

The treatment plants will be configured such that the limit of capability is not fixed at the initial target 
performance but can be upgraded by augmentation of processes at appropriate times.  At this time, it is 
expected, if TN is immediately targeted 4mg/l or less, that any appreciable upgrading is unlikely to be 

feasible. 

  



 

22

3 

3.1 Methodology 

WWTPs on the shortlist were categorised as either small, medium or large based on their design horizon 
(2061) population equivalent (PE). This allowed them to be allocated a set of treatment processes in order to 
meet the agreed performance standards.  All WWTPs were initially sized at the 2061 design horizon. The 

relevant population equivalent and flows that correspond to the plant sizes that were determined are detailed 

below in Table 3-1.  The actual process configuration to achieve the performance standards for each 
community will be further considered and developed during the design phase. 

Table 3-1 Allocation of process units based on plant size 

Size 
Population Step 
(PE) 

Flow Step 
(m³/d) Liquid Processes Solids Processes 

 All All Inlet Works (flow 
metering, screening  & 
grit removal) 

- 

Small 0  4,000 0  800 Small Membrane 
Bioreactor (MBR) or 
other Secondary 
treatment if land 
disposal

Thickening, transfer to 
larger WWTP 

Medium 4000  40,000 800  8,000 Secondary BNR 
Reactor 

Membrane separation 

UV Disinfection 

Screw Press Dewatering 

Large 40,000  150,000 8,000  
30,000 

Primary Treatment 

Secondary BNR 
Reactor 

Membrane separation 

UV Disinfection 

Centrate Treatment 

Digester 

Co-Generation 

Centrifuge Dewatering 

150,000 + 30,000 + Primary Treatment 

Secondary BNR 
Reactor 

Membrane separation 

UV Disinfection 

Centrate Treatment 

Digester 

Centrifuge Dewatering 

Co-Generation 

Advanced Solids 
Destruction 

3.2 Process Element Descriptions

Further detail on the wastewater treatment process elements that the plants included in the Southern Metro 

preferred option may incorporate are as follows: 



 

23

Inlet Works 

An inlet works facility comprising of two (2) packaged pre-treatment systems appropriate for a membrane 
bioreactor (MBR) plant. Packaged system to include:

 Influent collection chamber 

 Raw influent flow metering 

 Coarse (5mm aperture), primary band screen 

 Aerated grit removal tanks which includes aeration, grit removal conveyors and scum removal 

 Grit classifiers 

 Fine (1mm aperture), secondary band screen 

 Screenings load out conveyors to skip 

 Screening washer/compactors if the screens do not include an integral compaction zone 

 Scum collection tank including decanting pipework. 

Primary Treatment 

A primary sedimentation system comprising of: 

 Sedimentation tanks for settling removal of colloidal particles via gravity 

 An in-tank sludge scraping mechanism for collection of sludge 

 A sludge hopper at the entry end of the tank 

 Primary sludge pumps and pipework for sludge removal from the hopper 

 Surface scum removal system 

 An in-ground pump and pipework gallery to house all sludge handling equipment 

 As an alternative and perhaps for the duration of one equipment lifespan (say 25 years) mechanical 
systems such as Salsness filters or cloth pile filters could be employed as the primary clarification 
devices up front of the MBR and the digesters. 

Secondary Activated Sludge Reactors 

 Activated sludge reactors (ASRs) configured for carbon wastes, nitrogen and phosphorus removal 

 Mixing systems for each reactor zone 

 Blowers and diffused aeration system, including internal recycle 

 Return activated sludge (RAS) and waste activated sludge (WAS) pumping 

 Controls instrumentation 

 Alum dosing for phosphorus removal where necessary (the reactors/membrane tanks are set up as 5 

effluent may be required. 

Secondary Solids Separation - Membrane Configuration  

A membrane separation process (as part of MBR, rather than tertiary membrane filter) will comprise: 

 Ultrafiltration membrane separation using submerged hollow fibre membranes. This is to remove 
particulates, bacteria and organic nitrogen and phosphorus and to enhance the treatment capacity of a 
given volume of activated sludge tankage. 

 Permeate pumps for managing effluent flows through and downstream of the membranes 

 A clean in place (CIP) system required for maintaining the membranes 



 

24

UV 

A tertiary UV disinfection system comprising: 

 Either an in-channel lamp bank or in-pipe pressurized UV disinfection system. This provides a further 
barrier for bacteriological compliance and effective inactivation of residual viruses 

Centrate Treatment 

A centrate treatment system, for the removal of ammonia from the dewatering centrate consisting of: 

 An MBBR for Anammox side stream treatment (or equivalent Anammox or other side stream process) 

 An effluent transfer pump and wetwell system for pumping back to the inlet works 

 Aeration blowers and piping 

Digestion 

A single stage mesophilic digestion system consisting of: 

 A sludge holding tank where primary sludge and WAS are mixed and buffered prior to digestion 

 Circular, above ground and insulated digesters for volatile solids destruction and biogas generation 

 Sludge mixing system 

 Sludge transfer pumps and pipework 

 Heat exchangers for regulating digester temperature

 Galleries to access all sludge pumps and pipework for operation and maintenance purposes 

 A biogas collection and storage system  

 A biogas engine for cogeneration of energy to offset electricity and or natural gas use 

Dewatering 

A hall containing a dewatering system consisting of either:

 Screw presses for smaller plants, capable of dewatering undigested WAS to 19%DS, or 

 Centrifuges for larger plants, capable of dewatering co-digested sludge to 26-30%DS 

 Polymer make-up systems and feed pumps 

 Dewatering day tanks for storing digested sludge until the dewatering systems operate 

 Sludge pumps and piping to feed dewatering 

 Sludge loadout conveyors and skips for removal of dewatered sludge from site. 

 

Other 

Other facilities required include: 

 Operations building 

 Maintenance and stores building 

 Entry gate 

 Septage disposal system for larger plants 

 Security fencing 

 Internal roads and carparking 

 Electrical transformer and back up generator. 

 Buffer and screening planting 



 

25

3.3 Cambridge WWTP Description

Option description 

For the Cambridge WWTP to treat an average daily flow in 2061 of ~9000 m3/d the following plant features 
are proposed: 

 Inlet works 

 Primary Sedimentation 

 MBR 

 Digestion 

 Centrifugal dewatering 

 Centrate treatment 

 UV treatment. 

The process flow diagram (PFD) is shown in Figure 3-1.



 

2
6  

Se
ns

iti
vi

ty
: G

en
er

al

  

 

F
ig

ur
e 

3-
1 

S
ta

nd
al

on
e 

C
am

br
id

ge
 W

W
T

P
 P

F
D

 

 



 

27

Layout 

The plant is expected to require an approx. 3 ha footprint. The site could be located in the area of the 
existing site currently used for wetlands or ponds to avoid areas with highest risk geotechnical conditions 
and be further from the river.  A detailed geotechnical investigation is required to confirm suitable sites. 

Layout could be compromised by the need to keep the existing WWTP operational and compliant during 
construction of the new facility.   

Temporary relocation of some existing services or unit processes may be required while the new treatment 

plant is being built. 

For the ultimate population of Cambridge, an additional 2 ha of space is recommended to be protected. 

 

Figure 3-2 Cambridge WWTP Example Layout 

 
Staging 

To determine process unit sizing and staging, a steady state activated sludge model (based on the ATV 
6standard guidelines) was used specifically to determine the bioreactor sizes for an effluent TN concentration 

of 4 mg/L and effluent TP concentration of 1mg/L. 

This was modelled including allowance for PSTs, digesters and centrate treatment on the recycle stream to 
determine a reasonable reactor size suitable for staging. The flows and associated loads were evaluated at 

each timeframe to estimate the major process units required over time as outlined in Table 3-2: 

 
6 Abwasser Technische. Vereinigung, the German standard guidelines for design of activated sludge WWTPs 



 

28

Table 3-2 Cambridge WWTP Process Units Over Time

Asset Size7 2031 2041 2051 2061 

Flow m³/d 6,824 7,678 8,578 9,006 

Screens 200L/s 2 2 2 3 

PSTs 80m² 3 4 4 4 

Reactors 1000m³ 3 3 3 4 

Membrane Trains 100L/s 4 4 4 5 

Digesters 1100m³ 2 2 3 3 

Dewatering 10m³/hr 2 2 2 2 

Biosolids @ 26%DS m³/d 5.6 5.8 6 6.1 

 

Installation of the PSTs and Digesters could be delayed to be installed at approximately 2051 when the 
population equivalent is expected to be at the .  Extra 

secondary reactor capacity would be needed in the intervening years which may be able to be designed to 
convert into primary sedimentation tanks later. However, operating costs would increase as energy is not 
recovered and biosolids volumes for disposal are higher.  

Wet industry flows for Cambridge WWTP are a small proportion of the total flow and are not expected to 
have a significant impact on staging. 

 

Issues and Risks 

The existing Cambridge WWTP site is fairly constrained and is expected to require significant ground 
improvements.  

Constructing a new WWTP on an existing site adds complexity and time to the implementation phase of the 
project. This will result in additional P&G costs, additional temporary works costs and additional compliance 
risks.  

Process equipment can be added over time as flows increase due to residential and industrial growth. 

3.4 Southern Sub-regional Plant

Existing State 

 
7 Process unit sizes are indicative and will likely change. Designers will refine these and numbers may alter depending upon selected 

resilience and redundancy policies. 



 

29

The key reasons for considering the establishment of a southern, sub-regional WWTP include servicing: 

 a growing commercial industrial growth cell that is developing, centred around Hamilton Airport 

 the potential for wet industry developments in or around the airport precinct. Zoning provides for these 
but the extent to which they may eventuate is not currently clear 

 limits to existing Hamilton conveyance network from the south of the city to Pukete WWTP and finite 
space available at Pukete WWTP to meet the long term needs of the city and the metro area 

 long term sustainably servicing the needs of Matangi and the Tamahere Hub and, potentially Ohaupo 

  The need for long term servicing solutions for additional growth in Hamilton city and in the peri-urban 
environment including south west of the present Hamilton City boundary 
should these proceed under private plan change processes.

The airport proper, and associated activities such as the Airport Motel, Pacific Aerospace and the 
International Aviation Academy have been operating in this precinct for many years and are generally 

serviced by their own, on site wastewater treatment and disposal systems, each of which will have a small 
treatment plant and an associated discharge to land consent.

The industrial parks around the airport proper (e.g. Titanium Park) have been developing for the past 10 

years or so.  It is understood that the industrial park precincts are serviced by a combination of on-site 
systems and tankering of accumulated wastewater to Cambridge for treatment and discharge to the Waikato 
River. 

Individual houses and organisations in the precinct have their own on-site wastewater servicing.  These 
include private housing and organisations such as the pistol club, NZ Honey and the Mystery Creek Fieldays 
complex. 

Details of the mix, extent and cost of waste tankering were not available at the time of writing of this report. 

Option description 

It is envisaged that a southern sub-regional WWTP would be developed in stages as need arises.  

Considering the development objectives / reasoning bullet pointed above, this could result in developments 
of significantly differing scale as time progresses.  It will therefore be necessary to select systems and 
undertake site selection and master planning to provide a high degree of flexibility and minimise disposal of 

assets before the end of their economic life.  With regard to capital works, two techniques that support this 
approach are: 

 Early stage process tankage that is configured such that it is readily repurposed 

o SBR to MBR (Change MLSS from 3,500 to 6,000mg/l) 

o SBR to balance tank or WAS tank 

o Operator facility either not provided at all or slightly larger to accommodate laboratory and extra 
operators 

 Planned obsolescence of mechanical and electrical plant items.  Mechanical and electrical plant will 
typically have an economic life of between 10 and 20 years.  For example blowers (20), diffusers (10), 
pumps & mixers (15), MCC (20).  Treatment plant development planning can take into account 
opportunities for changing to larger scale machines when undertaking renewals. 

An early concept has been developed based on a moderate level of treatment (i.e similar Te Awamutu) and 

subsurface discharge to land.  This could be configured in an IDEA configuration (hybrid sequenced batch 
reactor) starting at or about 400m3/d, which could serve through to 1200m3/d or more depending on whether 
[...]
As part of the Preferred Option development, an alternative scenario of commencing the Southern WWTP 

(SWWTP) at Stage 2 was investigated.  Based on the example sizing for SWWTP, this scenario targeted 
approximately 1,000 m3/d as seed loading. This involved identifying the initial catchments in the south of 
Hamilton that could be diverted to provide sufficient demand to operate the SWWTP at Stage 2. This 

scenario is separate to that considered below in section 4.1 which was based around a more organic growth 
pattern across Hamilton and over a longer term.  Information available on this concept is summarised in 
Appendix C. 

These catchments are shown in the figure below and involve the following changes to the current 
wastewater network and proposed Peacocke wastewater network: 

 Turn N12 pump station (700m3/d) to face south and pump to SWWTP. Increase design flow from 80 to 
172 l/s 

 Divert N17 rising main to top end of N12 catchment. Increase design flow from 15 to 75 l/s 

 Te Anau pump station (500  580 m3/d) would move away from N4 pump station to N17 catchment 

 Consider redirecting N8 away from N3 and across to SL4 Probably a lower priority and later time frame 

 Overall package reduces N4 catchment by approximately 53%. So make up flows are required to N4. 
But this also provides further opportunity to reduce the flow pressure on the western interceptor. 

 Route Bruce Ave pump station to N4 pump station

 Consider if Splitt pump station should be routed to Bruce or Te Anau 

 

In addition to diverting some proposed Peacocke and existing Hamilton South sub-catchments south, some 
Southern links sub-catchments could also be considered for early development, depending upon demand, 
with servicing by the SWWTP: 

 SL2 and SL3/3a in figure 3-5 below, drained to a central pump station SL-PS1 then pumped via the 
Rukuhia Ridge to a gravity main draining into SWWTP

 SL4 draining by gravity to SWWTP 

 A section pump station SL-PS2 pumping flows form SL5 & SL6 via SL4 or direct to a gravity main across 
the northern portion of the airport precinct.  This would likely be a longer term proposition. 

 



 

39

 

Figure 3-8: Potential Catchment Diversions to Southern WWTP for Stage 2 

 
The benefits of commencing the Southern WWTP at Stage 2 includes: 
 Makes funding for development of a long term facility for the south more certain if HCC take lead agency 

role 

 More certainty for Waipa DC and WRAL that duplication of funding burden can be avoided 

 Provides for early unlocking of additional development areas to and in the South West of Hamilton 

 Provides for an alternative partial relief of capacity issues in the southern reach of the HCC Western 
Interceptor 

The risks associated with commencing the Southern WWTP at Stage 2 include: 
 Development to move the scheme beyond initial seed loading does not eventuate. Infrastructure, 

mechanical kit etc ends up being too large and rates income is not close to balancing funding and 
operational income 

 Risk of inability to obtain consent to discharge to River for higher flows.  However, this could also be an 
opportunity to link with consent processes for Pukete and Cambridge and to consider Cambridge to 
Ngaruawahia as a single Reach from a consenting perspective 

 Risk that WRAL and partners reject proposal to buy into a new scheme up to 2km further away from the 
airport than they might have proposed if establishing their own facility 

 Risk that stage 2 consenting and development period goes beyond what will be manageable for WRAL / 
WDC in the status quo operational mode.  Insufficient information currently available to properly assess 
this 



 

40

 Land availability.   Will the crown be willing to part with the preferred land in the required time frame. 
Does the procurement process used by the crown allow the land to be on-sold for a different purpose? 

 Sunk costs associated with Peacocke infrastructure installation 

 Unknown extent of liability for developing other infrastructure required for the development areas that 
would be unlocked by the resulting alternative wastewater conveyance system 

 Low flows in new pipes leading to septicity 

 Geotechnical challenges with Rukuhia ridge (high pump head vs long HDD) 

 Costs of additional / early trunk conveyance in the South West of Hamilton 

 Complications with timing of funding for development of other Southern Links infrastructure, form and 
timing of transfer of SL areas into city management / control and timing of Waka Kotahi development of 
various lengths of the SL trunk roads.  However, considering the soil type adjacent sub-catchments SL2 
and SL3, a local purposes reserve strip is likely to be required for drainage etc independent of the SL 
Designation corridor.  

3.5 Tauwhare Pa WWTP 

Option description 

The current WWTP at Tauwhare Pa is a package Innoflow system with recirculating textile filters, which 

discharges secondary treated wastewater to land.  Soils in the area have reasonable drainage 
characteristics and there are limited opportunities for discharge to water.   

There is uncertainty over the timing of flow increases likely to be generated at the Pa and potentially from 

Tauwhare Village.  Based on average wastewater generation rates per household, a 55 m3/day package 
secondary treatment plant has been sized with discharge to land.  It is proposed to upgrade the WWTP by 
extending the current Innoflow system to provide additional capacity.  The upgrade scale could be staged 

depending on the number of new households.  

The plant is expected to require less than 1 ha footprint.  An additional 2 ha would be required for land 
discharge (excluding buffer areas).  Further land area would be required in future if provision is made for 

future servicing of Tauwhare village. 

 
Staging 

Staging would depend on the quantum and timing of development at Tauwhare Pa and availability of suitable 

land. This is indeterminant at this time. 

 
Issues and Risks 

Soil conditions and environmental effects associated with land discharge at this site will need to be 

investigated further. 

 

3.6 Te Awamutu WWTP 

Option description 

To cater for increasing flows and loads and the requirement of the resource consent, Waipa District Council 
has recently commissioned the planned upgrades to the capacity of Te Awamutu WWTP.  The 



 

41

current resource consent requires the TN concentration in the treated wastewater to be 6.6 mg/L and TP of 

3.3 mg/L (based on a TP load and expected flow).  

The Stage 3 upgrade was principally required to deal with hydraulic issues and some additional biological 
load processing capability was provided for Waikeria prison flows and from Tokanui village. These two 

actions will complete the removal of human sourced point source discharges from the Puniu River (a 
tributary of the Waipa River).  The Stage 4 upgrade is principally to deal with increasing biological loads from 
further development in and around Te Awamutu and Kihikihi with nutrient concentrations continuing as per 

the current consent. The timing of this upgrade will depend on growth but has been assumed to be between 

2030 and 2040. 

The plant and process concept selected for the ultimate development was arrived at using a combination of 

existing systems, process suitability considerations, a multi-criteria analysis and comparative cost estimates 
on key plant elements at the respective upgrade dates.

The plant and process concept selected is based on two 20m diameter circular secondary clarifiers (the 

existing (2003) is 20m diameter) and a two train, 5 Stage Bardenpho (or equivalent  the existing (2003) is a 
Modified UCT process) enhanced biological phosphorus (EBPR) removal, activated sludge plant.   

The Stage 4 upgrade proposed includes: 

 New Activated sludge reactors (ASRs) configured for biological nitrogen and enhanced biological 
phosphorus removal (EBPR) including:  

 Anaerobic, anoxic and aerobic ASR cells 
 Anoxic and anaerobic zone mixing 
 Blowers and diffused aeration system.  
 Internal recycle pumps 

 New Inlet works mounted on top of ASRs  

 Re-purpose PSN30 to assist with raw sewage lift duties.   
 3mm perforated plate band screens and screenings compactor. 
 Vortex grit removal unit and grit classifier.  

 New Return Activated Sludge (RAS) pumps.  

 Decommission existing ASR reactor. 

 

 

Figure 3-9: Concept Process Flow Diagram for the Te Awamutu WWTP Stage 4 upgrade  

At the consent expiry date of 2044, it is expected that a further upgrade will need to be undertaken to reduce 
the nutrient levels discharged.  This could involve retrofitting the clarifiers with membranes, introducing a side 



 

42

stream nitrogen removal process, offsetting or a combination of these.  At this point it is assumed that the 

wastewater quality would meet the requirements outlined in the treatment assumptions  TN <4mg/L and TP 
<1 mg/L by 2044. 

3.7 Matangi WWTP 

Option description 

The Matangi WWTP receives the liquid portion of household wastewater only, which is pumped by two small 

pump stations located on Matangi Road and Good Street. Once received, the wastewater undergoes 

treatment in two 55 m3 septic tanks (total capacity 110 m3), where solids settle, and the wastewater is 
screened by the outlet filter. The effluent then gravitates to a 55 m3 recirculation tank and is then pumped to 
a 250 m2 Recirculating Sand Contactor (RSC). The RSC comprises of sand media and naturally occurring 

micro-organisms to reduce solids, organic matter and nutrients in the wastewater. Because of the ideal 
environmental conditions on sand media, nitrifying microorganisms can grow and therefore convert part of 
ammonia in the wastewater to nitrates.  

After receiving treatment in the RSC, the wastewater then gravity feeds back to a recirculation/splitter ball 
float valve installed on the top of the recirculation tank that will direct the treated wastewater either down into 
the recirculation tank for another pass over the RSC or across to the treated wastewater pump tank. Final 

treated wastewater is then pumped out for sequential disposal to the disposal zones.  

High wet weather flows and diurnal peak flows are balanced by two flow balancing tanks (with a total 
capacity of 60 m3 (30 m3 each)). A high-level discharge pump is installed in the recirculation tank to manage 

high recirculation flows. When the balancing tanks are full, the flow is discharged to the bypass Disposal 
trench.  

A schematic diagram of Matangi WWTP is provided in Figure 3-10. 



 

43

 

Figure 3-10 Matangi WWTP process schematics 

 

The Matangi WWTP discharge consent has expired and is operating under section 124 of the Resource 
Management Act until a decision is made on the new application for discharge of wastewater to land. A 
Matangi WWTP technical assessment was completed in April 2021 to inform what improvements in the 

network and WWTP are likely to be required to obtain resource consent for a term of 15-20 years.  Key 
conclusions of this assessment to date are as follows:

 Limited information is available on the current WWTP incoming flows and treatment performance  

 The wastewater network seems to be in poor condition (suspected infiltration via private septic tanks)  
an I&I investigation is needed to address this as there is uncertainty regarding current and future 
incoming wastewater flows 

 The disposal field is under-sized and experiences surface ponding in winter  

 Downgradient groundwater monitoring has shown nitrate-N and faecal coliforms are generally low and 
similar to background concentrations, but there are occasional higher concentrations detected, which are 
potentially related to the treated wastewater discharge



 

44

 The treatment plant hydraulic capacity is restricted to up to 40 m3/d and is below original design capacity. 
Minor operational changes are required to increase hydraulic capacity. 

 

The key improvements planned to be implemented to obtain consent for the medium term (15-20 years) 
were: 

 Reduce infiltration and inflow in the private septic tanks and network 

 Optimise the existing treatment process to reduce TN levels (consistent with the treatment assumption 
relating to discharge to land for this DBC) 

 Assess condition of the discharge system and repair or supplement with additional storage, sub-surface 
drip irrigation system area or convert all or part of the irrigation system into a trench irrigation system. 

 Consider UV disinfection 

 

Approaching the expiry date of the next resource consent (assumed to be around 2040), it is expected that 
the Matangi wastewater would be transferred to the new Southern WWTP or the Hamilton wastewater 

network.  To mitigate the risk of long retention times in the pipe network, the commercial area in Matangi and 
the remainder of the small sections in the village should be connected to the public wastewater network.  A 
rising main to the Southern WWTP would likely pass through or adjacent to the Tamahere .  

and the inclusion of those flows would assist in 
mitigating the risk of long retention times in the pipeline. Should more dense residential or commercial 
development occur in Matangi prior to 2040 (e.g. private plan change), the timing of the pipework installation 

could be reviewed. 

  



 

45

4  

4.1 Conveyance assumptions 

4.1.1 General conveyance assumptions 

The Regional Infrastructure Technical Specification (RITS) sets out design specifications for constructing 

transportation, water supply, wastewater, stormwater and landscaping infrastructure in the Waikato Local 

Authority Shared Services (WLASS) 9.  

The RITS guidance for wastewater infrastructure has been used together with average daily flow (ADF) data 

to inform the conveyance assumptions of the Metro Wastewater DBC shortlisted options. The Peak Daily 
Flow (PDF) and Peak Wet Weather Flow (PWWF) were initially calculated for each catchment using the 
method provided in RITS. The RITS method includes infiltration and surface water ingress allowances on a 

catchment area basis, which results in PDF and PWWF values that are approximately 5-10xADF and 10-
20xADF respectively.  

Recent catchment ADF data provided by the Councils was considered, for comparison. The peak flows 

calculated using RITS were found to be significantly higher than those that would be expected if developed 
using a typical infrastructure methodology. This was particularly true for the larger population centres such 
as Cambridge and Hamilton.  

To prevent oversizing the infrastructure, the RITS methodology was modified to correlate with flow data more 
accurately for the current scenarios and then scaled to future design horizons using predicted growth 
numbers. While there is a peaking factor applied to the population component of the ADF to determine the 

PDF, for the PWWF the majority of the additional flow comes from the infiltration and surface water 
components, which are both based on the reticulated area. This led to peaking factors that were significantly 
smaller than those calculated under RITS, averaging 5xADF for PDF and 10xADF for PWWF. Note  these 

revised estimates for Conveyance Peak Flow are representative of actual flow data, these differ from the 
RITS calculations which can provide overly conservative flow rates for large catchments. 

For all areas with a Population Equivalent <10,000, the RITS calculations were used verbatim to calculate 

the PDF and PWWF.  

In order to develop the preferred option, the following assumptions have been made in regard to the 
conveyance routes as described in Section 4.2.  

 The sub-regional southern WWTP will be located north of Hamilton airport 

 It is assumed that the Airport area will be responsible for providing its own local reticulation to the new 
plant and have therefore these elements not been included in the conveyance design 